WEFTEC® 2003

A COMPREHENSIVE MODEL CALIBRATION PROCEDURE FOR
ACTIVATED SLUDGE MODELS

Peter A. Vanrollegheml’*, Giiclii Insel'?, Britta Petersenl, Giirkan Sinl, Dirk De Pauwl, Ingmar
Nopens', Huub Dovermann®, Stefan Weij ers® and Krist Gernaey’

' BIOMATH, Ghent University, Coupure Links 653, B-9000 Gent, Belgium,;
Peter.Vanrolleghem@rug.ac.be

? Istanbul Technical University, Environmental Engineering Department, 80626 Maslak, Istanbul,
Turkey

3Waterschap De Dommel, P.O. Box 10.001, 5280 DA Boxtel, The Netherlands
*GTD-Gemeenschappelijke Technologische Dienst Oost-Brabant, P.O. Box 298, 5280 AC, Boxtel

> CAPEC, Department of Chemical Engineering, Technical University of Denmark, Building 229, DK-
[...]
Conference and Exposition. Chicago, USA, October 18-22 1997. Vol. 1, 385-392.

Henze M, Gujer W, Mino T, and van Loosdrecht MCM (2000) Activated Sludge Models: ASM1,
ASM?2, ASM2d and ASM3, Scientific and Technical Report No:9, IWA Publishing, London.

Henze M, Gujer W, Mino T, Matsuo T, Wentzel MC and Marais GvR. (1995). Activated Sludge Model
No.2. JAWPRC Task Group on Mathematical Modelling for Design and Operation of Biological
Treatment, IAWQ, London.

Henze M., Dupont R., Grau, P and De la Sota A. (1993) Rising sludge in secondary settlers due to
denitrification, Wat. Res., 27(2), 231-236.

Henze M (1992) Characterization of wastewater for modeling of activated-sludge processes, Wat. Sci.
Tech., 25(6), 1-15.

Henze M, Grady, CPLJr, Gujer W, Marais GvR and Matsuo T (1987) Activated sludge model No.1,
IAWPRC Sci. and Tech. Report No. 1, [AWPRC, London

Insel G, Orhon D and Vanrolleghem PA (2003a) Identification and modeling of aerobic hydrolysis
mechanism-application of optimal experimental design, J. Chem. Tech. Biotech., 78(4), 437-445.

Insel G, De Pauw D, Lee DS, Weijers S, Dovermann H and Vanrolleghem PA (2003b) Dynamic calibration
and model based optimization of an intermittently aerated carrousel plant using the ASM2d model, (in
preparation).

Kappeler J and Gujer W (1992) Estimation of kinetic parameters of heterotrophic biomass under aerobic
conditions and characterization of wastewater for activated sludge modelling, Wat. Sci. Tech., 25(6), 125-
139.

Koch G, Kuhni M, Gujer W, Siegrist H (2000) Calibration and validation of Activated Sludge Model
No. 3 for Swiss municipal wastewater. Wat. Res., 34(14), 3580-3590.

Koch G, Pianta R, Krebs P and Siegrist H (1999) Potential of denitrification and solids removal in the
rectangular clarifier, Wat. Res., 33(2), 309-318.

Krebs P, Armbruster M, and Rodi W (2000) Numerische Nachklarbecken-Modelle. KA,
Wasserwirtchaft Abwasser Abfall, 47(7), 985-999.

Lesouef A, Payraudeau M, Rogalla F and Kleiber B (1992) Optimizing nitrogen removal reactor
configuration by onsite calibration of the IAWQ activated sludge model, Wat. Sci. Tech., 25(6), 149-
165.

Mamais D, Jenkins D and Pitt P (1993) A rapid physical chemical method for the determination of
readily biodegradable soluble COD in municipal wastewaters, Wat. Res., 27, 195-197.

Copyright ©2003 Water Environment Federation. All Rights Reserved.



WEFTEC® 2003

Mueller J and Boyle W (1988) Oxygen transfer under process conditions, J. Wat. Pollut. Control Fed.,
60, 332-341.

Nowak O, Franz A, Svardal K, Miiller V and Kiihn V (1999) Parameter estimation for activated sludge
models, Wat. Sci . Tech., 39(4), 113-120.

Novak L, Larrea L and Wanner J (1994) Estimation of maximum specific growth-rate of heterotrophic and
autotrophic biomass - a combined technique of mathematical-modeling and batch cultivations, Wat. Sci. Tech.
30(11), 171-180.

Orhon D, Okutman D and Insel G (2002) Characterization and biodegradation of settleable organic
matter for domestic wastewater, Water SA, 28(3) 299-305.

Orhon D and Artan N (1994) Modelling of activated sludge systems, Technomic Press, Lancaster PA.

Wanner O, Kappeler J and Gujer W (1992) Calibration of an activated-sludge model based on human
expertise and on a mathematical optimization technique - a comparison, Wat. Sci. Tech., 25(6) 141-148.

Petersen B., Gernaey K., Henze M. and Vanrolleghem P.A. (2003) Calibration of activated sludge
models: A critical review of experimental designs. In: Biotechnology for the Environment: Wastewater
Treatment and Modeling, Waste Gas Handling. Eds. Agathos S.N. and Reineke W., Kluwer Academic
Publishers, Dordrecht, The Netherlands. 101-186.

Petersen B, Gernaey K, Henze M and Vanrolleghem P (2001) Evaluation of an ASM1 model calibration
procedure on a municipal-industrial wastewater treatment plant, J. Hydroinformatics, 4, 15-38.

Petersen B (2000) Calibration, identifiability and optimal experimental design of activated sludge
models. PhD Thesis, Ghent University, Faculty of Agricultural and Applied Biological Science,
Belgium.

Reichert P, Vanrolleghem P (2001) Identifiability and uncertainty analysis of the River Water Quality
Model No. 1 (RWQM1), Wat. Sci. Tech., 43(7), 329-338.

Siegrist H and Tschui M (1992) Interpretation of experimental data with regard to the activated sludge
model no. 1 and calibration of the model for municipal wastewater treatment plants, Wat. Sci. Tech.,
25(6), 167-183.

Smolders GJF, Vandermeij J, Vanloosdrecht MCM and Heijnen JJ (1994) Model of the anaerobic
metabolism of the biological phosphorus removal process-stoichiometry and pH influence, Biotech.

Bioeng., 43(6), 461-470.

Sollfrank U and Gujer W (1991) Characterization of domestic wastewater for mathematical modelling of
the activated sludge process, Wat. Sci. Tech., 23(4-6), 1057-1066.

Spanjers H and Vanrolleghem P (1995) Respirometry as a tool for rapid characterization wastewater and
activated sludge, Wat. Sci. Tech., 31(2), 105-114.

Sperandio M and Paul E (2000) Estimation of wastewater biodegradable COD farctions by combining
respirometric experiments in various So/Xo ratios, Wat. Res., 34(4), 1233-1244.

Copyright ©2003 Water Environment Federation. All Rights Reserved.



WEFTEC® 2003

Sollfrank U and Gujer W (1991) Characterization of domestic wastewater for mathematical modelling of
the activated-sludge process, Wat. Sci. Tech., 23(4-6) 1057-1066 1991

Stamou Al (1997) Modelling of oxidation ditches using an open channel flow 1-D advection dispersion
aquation and ASM1 process description, Wat. Sci. Tech., 36(5), 269-276.

Takacs I, Patry G and Nolasco D (1991) A dynamic model of the clarification — thickening process, Wat.
Res., 25(10), 1263-1275.

Vanrolleghem PA, Insel G, Sin G, De Pauw D, Petersen B, Van Hulle S, Lee DS, De Clercq B and
Gernaey K (2002) Activated sludge model calibration - The BIOMATH protocol, BIOMATH Technical
Report, Ghent University, Applied Mathematics Biometrics and Process Control (BIOMATH)
Department, Ghent, November 2002.

Vanrolleghem P, Van Daele M and Dochain D (1995) Practical identifiability of a biokinetic model of
activated sludge respiration, Wat. Res., 29(11), 2561-2570.

Weijers SR and Vanrolleghem PA (1997) A procedure for selecting the most important parameters in
calibrating the activated sludge model no.1 with full-scale plant data, Wat. Sci. Tech., 36(5), 69-79.

Wouters-Wasiak K, Heduit A and Audic JM (1996) Consequences of an occasional secondary
phosphorus release on enhanced biological phosphorus removal, Water S4, 22(2), 91-96.

Wentzel MC, Dold PL, Ekama GA and Marais GvR (1985) Kinetics of biological phosphorus release,
Wat. Sci. Tech., 17(11-12), 57-71.

Copyright ©2003 Water Environment Federation. All Rights Reserved.



	Return to Start Page
	Search the CD-ROM
	Table of Contents
	Session 1 Research: AEESP Lecture and Biosolids
	AEESP Lecture: Unregulated and Emerging Chemical Contaminants: Technical and Institutional Challenges
	Evaluation of Thermophilic Anaerobic Digestion to Meet Class A Biosolids Criteria
	WERF: Using Rheology for Measuring Comparative Residuals Network Strength and Its Relation to Dewaterability
	Predicting the Digestibility of Waste Activated Sludges Using Cation Analysis
	Pilot Plant Demonstration of Reduction Technology During Activated Sludge Treatment of Wastewater
	Influence of Staging, Mean Cell Residence Time, and Thermophilic Temperature on the Thermophilic Anaerobic Digestion Process
	Resource Recovery of Kitchen Wastes: A TAnD Approach

	Session 2 Industrial Issues and Treatment Technology: Soil and Groundwater Remediation
	Superfund Site Remedy Returns Recreational Park to Community
	Rancour Property Site Remediation
	An Evaluation of Granular Activated Carbon and Ozone/Ultraviolet/Air Stripping Technologies for the Removal of Low Levels of Mercury from Water Discharges at the Y- 12 National Security Complex
	Surfactant-Enhanced Air Sparging: Laboratory Evaluation of Performance
	A Screening Assessment of Solidification/Stabilization for Industrial and Municipal Storm Water Residuals

	Session 3 Municipal Wastewater Treatment Processes: Process Optimization and Biological Modeling
	Practical Guidance for WWTP Model Calibration and Associated Data Gathering Requirements
	Full-Scale Evaluation of the Effect of Disintegration of Biomass on Secondary Treatment
	Factors Influencing Selector Success and Failure
	Evaluation of Nutrient Removal Performance for an Orbal Plant Using the ASM2d Model
	Bioaugmentation in Anaerobic Wastewater Treatment: A Pilot Scale Study
	Biological Foam Management Strategies at a Pure-Oxygen Activated Sludge Plant with No Selector Technology
	Economic Benefits of Chemically-Assisted Primary Treatment, Step Feed, and Anoxic Zones
	Blow Operating Costs Out of the Water

	Session 4 Municipal Wastewater Treatment Processes: Membrane Treatment Applications
	A Modified Design and Operational Approach for Membrane Bioreactors
	Comparison of Aerobic and Anaerobic Membrane Bioreactors for Municipal Wastewater Treatment
	Value Engineering of Proprietary Process Technologies
	MBR Systems: Similarities and Differences Between Manufacturers
	Municipal Membrane Bioreactor Application in the North East
	Long-Term Comparison of Trace Organics Removal Performances Between Conventional and Membrane Activated Sludge Processes
	Traverse City Membrane Bioreactor Facility: The Largest in North America and a Sustainable Solution for the Future
	Turning a 1.5 mgd Secondary Treatment Process into a 3 mgd Tertiary Treatment Process (with MBRs) on a Postage Stamp Site
	Pretreatment Technology for Reverse Osmosis Membrane Used in Wastewater Reclamation Application: Past, Present and Future—A Literature Review
	The Current Status of the Use of Membranes for Wastewater Treatment

	Session 5 Residuals and Biosolids Management: Volume Reduction and Odor Control
	Thickening and Dewatering: A Radical New Design on the Horizon
	Performance, Energy Consumption and Economic Efficiency Analysis of 25 Solar Sludge Dryers
	Two Class A Processes Are Better than One: Or, How the "Dual A" Process Provides Reliability and Flexibility at Less Cost
	The Effect of Mechanical Shear on Mesophilic Anaerobic Digestion
	The Impact of Dewatering Equipment on Odorant Production from Anaerobically Digested Biosolids
	Generation and Control of Dewatered Biosolids Odors
	New Life for Old Drying Beds
	Biosolids Odor Control in Monroe County, New York
	Pilot-Scale Polymer-Enhanced Lagoon Dewatering of Digested Sludge

	Session 6 Collection Systems: Legends of the Deep—Tunnel Systems Solutions
	The Formation and Control of Surges and Geysers in Tunnel Systems
	Tunneling 2,500 Feet of Pipe Under Biscayne Bay
	Innovative Design and Operational Features for a CSO Tunnel: Spiral Drop, Hydraulic Transient Control, and Operating Modes
	Using Inflatable Dams for CSO Control
	Govalle Wastewater Tunnel Manned Inspection
	An Alternative Project Delivery Approach for The City of Portland’s West Side Combined Sewer Overflow Program

	Session 7 Surface Water Quality and Ecology: Research in Stormwater Treatment
	Post-Project Monitoring of BMPs/SUDS to Determine Performance and Whole-Life Cost
	Influence of Flow Rate and Media Gradation on the Cost-Effective Design of Stormwater Filtration Best Management Practices for the Removal of Total Suspended Solids
	Metal Element and Particulate Relationships at the Upper End of an Urban Watershed: Investigations of Disproportionate Delivery and Control
	Stormwater Heavy Metal Particulate Associations
	Contribution of Commonly-Used Building Materials to Wet Weather Pollution
	Wet Weather Discharges: Use of Time-Variable Toxicity Testing in a Decision-Solution Framework

	Session 8 Surface Water Quality and Ecology: TMDLs
	Bacterial Source Tracking in Pathogen TMDL Development and Implementation Part II: Challenge and Opportunity
	The Challenge of Atmospheric Deposition TMDLs
	Seasonal Discharge: A Solution for WWTP for Meeting Permit Compliance While Maintaining River Water Quality
	Multi-Credit Trading in a Pennsylvania Watershed

	Session 9 Surface Water Quality and Ecology: Pollutant Trading and Adaptive Management
	Assessing the Nutrient Trading Ratio and Influencing Factors from the TMDL Allocation Process
	Adaptive Management Approach for Developing Pollutant Trading Ratios Considering Equivalency and Margin of Safety
	Incorporating Trading Options into Watershed Improvement Plans: The Lake Lewisville Pilot Project
	Using Conservation Development Credits to Implement the Kalamazoo TMDL Load Allocation

	Session 10 Management: The Coming Brain Drain Parts I and II: What You Can Do About It: Workforce Succession Planning and Generational Insights
	Wastewater Demographics and Effective Workforce Management
	Recruiting Tomorrow’s Workforce Today
	It's Not Really the Money: Top 10 Reasons Why Employees Leave
	Managing the Generation Mix™ - From Collision to Collaboration

	Session 11 Management: Privatization, Public-Private Partnerships, Creative Financing
	Project Delivery Trends in the Water and Wastewater Market
	Honolulu Class A Biosolids DBO Project
	Financial Decision Support for Project Financing and Revenue Program Development
	Change Program Saves Warren WWTP Big Bucks!
	Biosolids Beneficial Use: A Public-Private Partnership
	Private Finance Initiative (PFI) Project for a Soil Improvement Plant for Effective Use of Sewage Sludge Incineration Ash
	Taking Advantage of an Integrated Planning Approach to Maximize Funding Options and Affordability for Capital Programs: A Los Angeles Case Study

	Session 12 Water Reclamation and Reuse: Rules Planning and Risk
	Update to the EPA Guidelines for Water Reuse
	Discharge Permit of Tomorrow: Integrated Permitting of San Antonio's Water Recycling Centers
	Centralized vs. Distributed Reuse Treatment
	Point-Of-Sale Reuse Wastewater Treatment Facilities: A New Water Resource
	Development of a Credible Risk Model for a Reclaimed Water Reuse Analysis for the F. Wayne Hill Water Resources Center
	Risk Evaluation of Pathogens in Wastewater Reclamation as a Drinking Water Source
	Survey of Management Practices For Non-Potable Reuse

	Session 13 Public Education and Regulatory Update: Give the Public the Information They Need and Get the Support You Need
	A Comprehensive Stakeholder-Driven Approach to Water Quality Management Planning
	Grease Avenger (Sewer System Superhero) Appears and the "FOG" Begins to Clear: The City of Los Angeles' Outreach Programs Equate to Trust and Success
	Integrating Public Information and Customer Service in Septic-To-Sewer Conversion
	Think Blue San Diego: Changing Behaviors to Protect Water Quality
	Implementing Odor Controls is Bitter-Sweet
	The Public Education Team Within Utilities
	DCWASA Virtual Tour Kiosk: Computer Based Training for the Public

	Session 14 Management of Odors and VOCs: A Breath of Fresh Air: New Technologies Improve Air Emissions
	Air Emission and Odor Control at the City of Las Vegas Water Pollution Control Facility
	The Quest to Reduce Odors From a Stinky Aeration Basin and Other Secondary Sources at King County's South Treatment Plant
	Pure Oxygen for Pure Air at Wastewater Treatment Plants
	Peroxide Regenerated Iron-Sulfide Control (PRI-SC)™: Integrating Collection System Sulfide Control with Enhanced Primary Clarification by Adding Iron Salts and Hydrogen Peroxide
	Computer Modeling Identifies Sewer Gas Generation Factors and Corrective Measures
	Predicting Odor Impacts for Averaging Periods of Less Than One Hour Using the Proposed AERMOD and CALPUFF Models
	The Use of a Computer-Based Sulfide Model as a Tool for Optimizing Corrosion Control Measures in a Sanitary Sewer System
	Using Centrate Nirtrification to Reduce Odors at the 91st Avenue WWTP
	The New and Improved BASTE Model for Estimating Odors and VOC Emissions

	Session 15 Automation and Information Technology: See Me! Feel Me! Touch Me!: On Line Instrumentation for Automation and Control
	Instrumentation for Nutrient Removal